



# Test Report

REPORT NO: 1000567993

PAGE: Page 1 of 3

To: Ste Olivia.S.U.A.R.L  
Rte Mahdia Km 10.5 AV huile d olive  
Sfax 3054  
Tunisia  
ATTN:Hanem Jardak  
oliviaboisolives@gmail.com

Received Date: Nov 13, 2018  
Date In: Nov 13, 2018  
Report Date: Nov 21, 2018

### Overall Rating

# Pass

PHOTO OF SUBMITTED SAMPLE(S)



SAMPLE INFORMATION:	
Sample Description	ART.CERAMIC 30/20
Color(s)	MULTICOLOR
Submitted care instructions	✓

### Sample description assigned by laboratory:

Number of Samples: 1

Sample Number	Description
001	GRAND CERAMIQUE

© 2016 UL. All rights reserved. This report is issued for the exclusive use of the client to whom it is addressed. No use of the UL Contracting Party's or any of its affiliates' names, abbreviations, symbols, or marks is permitted except as expressly authorized in writing by UL. The UL Contracting Party has not performed a complete assessment of the client's product, and this report is limited to an assessment of the client's samples' conformity to the agreed upon or client provided: requirements, specifications and/or protocols and does not express any opinion regarding the bulk from which the samples were drawn. This report does not result in or imply safety, performance or other certification, and the UL Contracting Party and its affiliates have no responsibility to make any independent safety assessment of any samples. The total liability of the UL Contracting Party with respect to services rendered is limited to the amount of consideration paid for such service and under no circumstances shall the UL Contracting Party be liable for any consequential, incidental or punitive damages. This report is intended for exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our written permission. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TUNAC accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline.



# Test Report

REPORT NO: 1000567993

PAGE: Page 2 of 3

TEST	001
Extractable Lead and Cadmium (Interior Surface) [California Proposition 65 Settlements]	PASS

Note: NC = No Comment; NA = Not Applicable; NR = Not Requested; NT = Not Tested; Ref Only = Reference only; \*\* = test result(s) will be added later

Note:

1. The results relate only to the items tested.

Approved By

Approved By

FOUED MELLOULI

MOHAMED BAKIRA

Consumer Manager

Chemical Laboratory Supervisor

© 2016 UL. All rights reserved. This report is issued for the exclusive use of the client to whom it is addressed. No use of the UL Contracting Party's or any of its affiliates' names, abbreviations, symbols, or marks is permitted except as expressly authorized in writing by UL. The UL Contracting Party has not performed a complete assessment of the client's product, and this report is limited to an assessment of the client's samples' conformity to the agreed upon or client provided: requirements, specifications and/or protocols and does not express any opinion regarding the bulk from which the samples were drawn. This report does not result in or imply safety, performance or other certification, and the UL Contracting Party and its affiliates have no responsibility to make any independent safety assessment of any samples. The total liability of the UL Contracting Party with respect to services rendered is limited to the amount of consideration paid for such service and under no circumstances shall the UL Contracting Party be liable for any consequential, incidental or punitive damages. This report is intended for exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our written permission. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TUNAC accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline.



# Test Report

REPORT NO: 1000567993

PAGE: Page 3 of 3

<b>Test Performed: Extractable Lead and Cadmium (Interior Surface) [California Proposition 65 Settlements]</b>					
Category : Flatware;Test Method : Modified ASTM C927-80 (2014);Internal Depth : 1.0 cm;Vol of 4% acid used : 200.0 mL;Modification Reason : Sample was totally immersed.					
Sample Number:		Lead (Pb)	Cadmium (Cd)	Requirements	Conclusion
001	Trial 1	0.22 mg/L	<0.020 mg/L	-	PASS
	Trial 2	0.22 mg/L	<0.020 mg/L	-	
	Trial 3	0.14 mg/L	<0.020 mg/L	-	
	Trial 4	0.14 mg/L	<0.020 mg/L	-	
	Trial 5	0.15 mg/L	<0.020 mg/L	-	
	Trial 6	0.16 mg/L	<0.020 mg/L	-	
	Trial 7	0.21 mg/L	<0.020 mg/L	-	
	Trial 8	0.14 mg/L	<0.020 mg/L	-	
	Trial 9	0.15 mg/L	<0.020 mg/L	-	
	Trial 10	0.13 mg/L	<0.020 mg/L	-	
	Trial 11	0.14 mg/L	<0.020 mg/L	-	
	Trial 12	0.21 mg/L	<0.020 mg/L	-	
	Average		0.17 mg/L	<0.02 mg/L	

---

End Of Report

© 2016 UL. All rights reserved. This report is issued for the exclusive use of the client to whom it is addressed. No use of the UL Contracting Party's or any of its affiliates' names, abbreviations, symbols, or marks is permitted except as expressly authorized in writing by UL. The UL Contracting Party has not performed a complete assessment of the client's product, and this report is limited to an assessment of the client's samples' conformity to the agreed upon or client provided: requirements, specifications and/or protocols and does not express any opinion regarding the bulk from which the samples were drawn. This report does not result in or imply safety, performance or other certification, and the UL Contracting Party and its affiliates have no responsibility to make any independent safety assessment of any samples. The total liability of the UL Contracting Party with respect to services rendered is limited to the amount of consideration paid for such service and under no circumstances shall the UL Contracting Party be liable for any consequential, incidental or punitive damages. This report is intended for exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our written permission. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TUNAC accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline.